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Fl sets of 3 concrete cubes were sent for compressive strength test. In which < cubes were
found of irregular shapes. The test was cenducted and results are deseribed as below.

Date of testing: 04" Jan 2019
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Slno | Date of Testing | No of Cubes | Rate (Rs) | Amount (Rs)
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Amount to be paid in words is Nine hundred rupees only
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For additional information: View Document



https://drive.google.com/file/d/1qRBK2_5qK7hBnwJ29bsHLMb1eDI36kju/view?usp=sharing

